
The Quality

Company -

Worldwide

MBR DESIGN CHALLENGE

SAWEA 2007 Workshop 

INNOVATIVE Water and Wastewater Technologies

Presented by  -

Vikrant Sarin 

Peter Brechtelsbauer

Huber Technology Middle East (FZE), 

SAIF Zone, Sharjah, UAE



The Quality

Company -

Worldwide

HUBER TECHNOLOGY

Membrane ClearBox®

VRM Technology



The Quality

Company -

Worldwide

• Short Introduction of Huber company

• Objective

• Design Basis 

• Huber MBR Solutions 

• Plot Plan

• Process Flow Diagram

• List of Equipments with approx sizing

• Description of systems

• Utilities Consumption - Power, Chemicals etc.

• Huber System – Specifics, advantages etc. 

Content…



The Quality

Company -

Worldwide

INTRODUCTION…



The Quality

Company -

Worldwide

Johann Schreiber

Master Coppersmith

1786

Anton Schreiber

Master Coppersmith

1830

Johann Wöhr

Master Coppersmith

1834

Johann Huber

Master Coppersmith

1872

Hans Huber

Master Coppersmith

1908

Josef Huber

Master Coppersmith

1948

Hans G. Huber

Karl-Josef Huber

1967

C
o
p
p
e
r

S
te

e
l

S
ta

in
l.
 S

te
e

l

B
re

w
e
ri
e
s
, 

D
is

ti
lle

ri
e
s

Breweries,

Distilleries

W
as

te
w

at
er

Waste

Water

P
o
ta

b
le

 W
a
te

r

Potable

Water

Tradition – Quality - Innovation



The Quality

Company -

Worldwide

High Tech for a better Environment

Active on a global scale -

at home 

in Bavaria,

Germany



The Quality

Company -

Worldwide

We combine all steps

 Research and Development

 Manufacturing

 Distribution

 Service
in one hand



The Quality

Company -

Worldwide

Face the problems

Population without sanitation

Population without access 

to drinking water
"Water is life and because we
have no water, life is 
miserable."

Farmer from Kenya



The Quality

Company -

Worldwide

Industrial Applications

iron & steel industry

waste disposal industry

slaughterhouses

power plants

dairies

sugar industry

car industry

composting plants

fruit processing industry

breweries

agriculture

fish industry

industrial kitchens

chemical industry

pulp & paper industry 

food industry

Oil refinery Industry 



The Quality

Company -

Worldwide

Hans Huber AG

Maschinen- und Anlagenbau

Industriepark Erasbach A1

D-92334 Berching

Germany

Tel. +49 84 62 - 201-0 

Fax +49 84 62 - 201-810

eMail info@huber.de

Internet www.huber.de

HUBER Installations for Mechanical Wastewater Treatment Worldwide!



The Quality

Company -

Worldwide

Hans Huber AG

Maschinen- und Anlagenbau

Industriepark Erasbach A1

D-92334 Berching

Germany

Tel. +49 84 62 - 201-0 

Fax +49 84 62 - 201-810

eMail info@huber.de

Internet www.huber.de

HUBER Fine Screening Worldwide!



The Quality

Company -

Worldwide

Hans Huber AG

Maschinen- und Anlagenbau

Industriepark Erasbach A1

D-92334 Berching

Germany

Tel. +49 84 62 - 201-0 

Fax +49 84 62 - 201-810

eMail info@huber.de

Internet www.huber.de

HUBER Membrane Technology



The Quality

Company -

Worldwide

Sludge Treatment

Hans Huber AG

Maschinen- und Anlagenbau

Industriepark Erasbach A1

D-92334 Berching

Germany

Tel. +49 84 62 - 201-0 

Fax +49 84 62 - 201-810

eMail info@huber.de

Internet www.huber.de



The Quality

Company -

Worldwide

Objective…

• Design of STP using HUBER Membrane     

Technology.



The Quality

Company -

Worldwide

Design Basis...



The Quality

Company -

Worldwide

Design Basis – Influent characteristics

Influent Wastewater characteristics

Parameter Value

Average annual flow rate 9500 m3/d

Peak Flow 38,000 m3/d

(Four times avg annual flow rate)

BOD5 150 mg/l

TSS 300 mg/l

NH3 35 mg/l

TKN 40 mg/l

Alkalinity 100 mg/l

Free Oil and Grease < 30 mg/l

Total Phosphorus 4 mg/l



The Quality

Company -

Worldwide

Design basis - MOMRA STANDARDS

Parameters MOMRA Max Allowable Limit

Biochemical Oxygen Demand 10 mg/l

Total Suspended Solids 5 mg/l

Total Kjeldahl Nitrogen (TKN) 5 mg/l

Ammonia Nitrogen (NH3-N) 1 mg/l

Turbidity 2.5 NTU

E Coliform 2.2 counts/100 ml



The Quality

Company -

Worldwide

HUBER SOLUTIONS…



The Quality

Company -

Worldwide

Conventional activated sludge process  

HUBER ... Solutions

19

Sedimentation Filtration

Aeration Disinfection

Secondary clarifier



The Quality

Company -

Worldwide20

Principles of mechanical-biological wastewater treatment

HUBER Membrane Technology

 Mechanical stage

 Coarse and fine screens

 Grit and grease traps

 Optional pre-clarification (solids separation and partial BOD degradation)

 Biological stage 

 BOD/COD degradation (easily oxidisable compounds)

 Nitrification (oxidation of ammonium nitrogen to nitrate nitrogen)

 Denitrification (reduction of nitrate nitrogen to elementary nitrogen)

 Biological partial phosphate degradation (Bio-P, 20 – 30 %)

 Chemical phosphate precipitation (complete phosphate degradation)

 Secondary clarification

 Filtration and disinfection 
or: MBR



The Quality

Company -

Worldwide

HUBER Membrane Technology

The membrane bioreactor (MBR) process in general

Membrane-activated sludge process = 

conventional activated sludge process + 

sludge separation with submerged membrane filters

(instead of secondary clarification tanks)

Sludge separation with ultrafiltration membranes 

 Retention of all bacteria and virtually all germs

but important:

ONLY in combination with an adequately dimensioned aeration 

plant! Max. sludge load:

0.1 kgBOD/kgDSd 

(industrial or municipal)
21



The Quality

Company -

Worldwide

Conventional activated sludge process vs. MBR

The membrane bioreactor (MBR) process in general

HUBER Membrane Technology

22

Aeration Sedimentation Filtration

Membrane Bioreactor

Aeration Ultra-

filtration

Disinfection
X XX



The Quality

Company -

Worldwide

PRE TREATMENT –

Screening, Grit, Oil & 

Grease removal

AERATION – De 

nitrification & 

Aeration

VRM 

Chamber

Sludge 

Storage

Screw Press

Thickened

Sludge

PROCESS FLOW DIAGRAM

RO5 COMPACT PLANT

PRE TREATMENT –

Screening, Grit, Oil & Grease 

removal

DIFFUSED AERATION 

– De nitrification 

(Anoxic)& Nitrification 

(Aerated)

HUBER VRM – 30/480  

Chamber

ROS2

Screw Press

PERMEATE-

TREATED 

EFFLUENT

PERMEATE

TREATED 

EFFLUENT

INFLUENT

INFLUENT

Huber Solutions…

http://www.visionequipment.net/images/Wastewater_Treatment_Plant_Aeration_Tank_Rectangular.jpg


The Quality

Company -

Worldwide

Process Flow Diagram…

Lay out – STP



The Quality

Company -

Worldwide

Treated Waste Water Characteristics 

From HUBER SYSTEM

TESTS UNITS RESULT

pH Value @ 25 deg C - 7-8

B.O.D. mg/l <5

C.O.D mg/l <20

Total Suspended Solids mg/l <1

Ammonical Nitrogen as N mg/l <1

Phosphate as P mg/l 1-2

Total Phosphate as P mg/l 1-2

Oil & Grease mg/l NIL

MEETS MOMRA STANDARDS

MEETS CALIFORNIA TITLE 22 REQUIREMENT



The Quality

Company -

Worldwide

List of Equipments – With Sizing…

LIST OF EQUIPMENTS TYPE SIZING

Screen – Huber Rotamat 

Perforated Plate Screen

Huber Rotamat

RPPS – 2000

Dia – 2000 mm

Perforation – 3 mm

HUBER - Grit and Grease 

Removal

Huber Rotamat – RO6 Length – 12.4 m 

Width – 2.8 m

Depth – 2.6 m

HUBER - Grit Classifier Coanda effect type Huber 

ROSF 3

Length – 4250 mm

Dia – 1785 mm

De nitrification Tank Anoxic Type Volume – 1500 m3

Nitrification Tank Aerated – Diffused 

Aeration

Volume – 1700 m3

HUBER - Membrane Module Type – ROTARY 

Huber VRM 30/480 – 10 no 

modules

Each module       

Dia – 3320 mm

Length – 4538 mm

Blower – For Scouring and 

Aeration

Type – Positive 

Displacement,

Air flow rate – 100 m3/min 

(approx)

Sludge Thickener Huber Screw Press 

RO S2 Size 2

Length – 4949 mm

Width – 1800 mm

Height – 2284 mm



The Quality

Company -

Worldwide

Description of Equipments…



The Quality

Company -

Worldwide

Pretreatment Facility

Huber Rotamat Complete Plant – RO5 Dimensions. approx

Overall length 18000 mm

Width 2800 mm

Height 2600 mm



The Quality

Company -

Worldwide

Pretreatment Facility – Screening…

HUBER ROTAMAT – RPPS - 2000 Dimension

Screen Dia 2000 mm

Perforation 3 mm



The Quality

Company -

Worldwide

Screening…



The Quality

Company -

Worldwide

Longitudinal Grit, Oil & Grease TRAP…

LONGITUDNAL GRIT  & OIL & GREASE TRAP WITH AERATION

Separation degree 90 %

with grain diameter 0.2 mm 

With a flow velocity of 27.5 cm/s 

Grit trap length 12000 mm 

Grit trap width 2800 mm



The Quality

Company -

Worldwide

Grit Claasifier…

Elevation Side View

Plan



The Quality

Company -

Worldwide

Process optimization – Procedure of 

Huber Technology



The Quality

Company -

Worldwide

Various factors involved for optimization design 

conditions

Optimum Operational Cost – Cost estimation of Sludge Treatment &  

Aeration and  determination of MLSS & corresponding HRT. 

Prediction of CRITICAL FLUX  VALUE – using CFV model.

FACTORS AFFECTING CFV -

- MLSS determined from optimized sludge treatment vs. 

aeration.

- Activated Sludge Properties.

- Air Sparging – Size of bubble and its cross flow velocity.

- Membrane Material and Module configuration.

- Cleaning Regime.



The Quality

Company -

Worldwide

Algorithm for optimization of  design conditions 

for MBR

Determination of MLSS 

build up Against diff HRT 

yielding SRT, Yobs etc

Sludge production

- Cost of Sludge Disposal

SOTE, η

Aeration

Requirement

-Cost of Aeration

MLSS

OPTIMIZED

MLSS, HRT, SRT, Yobs, etc

Membrane material,

Module configuration

Plate & Frame, Hollow Fibre,

Tubular, etc 

CRITCAL FLUX

VALUE, MODEL

Identification of ASP

MlSS, PSD, EPS, Soluble

Microbial Products, R Hydrophobicity,

D Viscosity, SS, Zeta potential on 

membrane fouling

AIR Scouring,

Size of bubble, 

Scouring Velocity

OPTIMIZED MBR DESIGN CONDITIONS
MLSS, SRT, HRT, AERATION LOAD,

REACTOR TANK SIZE,  CFV, MEMBRANE SURFACE AREA, 

TMP, CLEANING REGIME, 

TREATED EFFLUENT PARAMETER

Cleaning Regime

Influent Parameters, COD, Amm Nitrogen, 

pH, TSS, Type of effluent, Temp etc



The Quality

Company -

Worldwide

Process  Design - Parameters

PARAMETERS UNIT VALUE

VOLUME 

AT Tank Volume m3 3180

Nitri-Volume - m3 1700

Deni-Volume m3 1500

LOADS

BOD Load Kg/d 1425

Dry Solids Kg/d 2850

Ammonical Nitrogen Kg/d 332.5

Organic Nitrogen Kg/d 95

Phosphorus P total Kg/d 38

SLUDGE AMOUNT

Surplus Sludge Kg DS/d 1767

Sludge Age d 18

Sludge conc. AT MLSS Kg DS/m3 10,000

OXYGEN DEMAND

O2 Demand OD  KgO2/d 2795

Max O2 Demand kgO2/kg BOD 2968



The Quality

Company -

Worldwide

Critical Flux Model

ΔP = ΔP0 / (1 − ((α ΔP0t 2)/2))

Jp =J p0 / (1 − ((αJp0 μRpt 2)/2))

Initial Jp0 value defined

such as

J p0 =Q/A

In fixed biological conditions (defined sludge age and 

hydraulic retention time), Csolutes 

may be considered constant and 

this equation easily integrated as

μ  is  permeate viscosity Rp open pore hydraulic resistance

α = (k1k2SpCsolutes/μRp) (LM−1) Where α is



The Quality

Company -

Worldwide

Prediction of REMINING FLUX for 5 years

0

20

40

60

80

100

120

0 1 2 3 4 5

Time in YEARS

R
e
m

a
in

in
g

 A
v
e
ra

g
e
 F

lu
x
 (

%
)

Using Huber Critical Flux Model



The Quality

Company -

Worldwide

De Nitrification…

Dim of De nitrification 

Tank

Length 1730

Width 1730

Depth 5500

De nitrification Volume – 1500 m3



The Quality

Company -

Worldwide

Nitrification…

Dim of nitrification 

Tank

Length 2000

Width 1730

Depth 5500

Nitrification – Volume – 1700 m3



The Quality

Company -

Worldwide

Arrangement of HUBER – VRM 30/480

Arrangement of Membrane Modules – 5 chambers with

Two VRM 30/480 in each chamber



The Quality

Company -

Worldwide

HUBER – VRM 30/480

MEMBRANE MODULE VRM - 30/480

Membrane area, m2 2880

Mass, Without Water, Kg 10400

Length, L,  mm 4538



The Quality

Company -

Worldwide

HUBER – VRM 30/480

Side View

VRM 30/480 

Height of Equipment 4650 mm

Min water level 3600 mm

Width of equipment 3320 mm

Min chamber width 

required for each 

module

4000 mm



The Quality

Company -

Worldwide

HUBER – VRM 30/480